EASEN CORP

A-2-1202 BINNAN GARDEN, 201 HUAIZHONG ROAD,

SHIJIAZHUANG, HEBEI, CHINA

TO: FINLEXUK LTD
INVOICE NO.: EA90604
DATE: 2008-06-24

MILL TEST CERTIFICATE

Product
Customer order No 336 336 336
Name Welding wire Welding wire Welding wire
Material ER70S5-6 ER70S-6 ER70S-6
Crder dia (mm) 0.80 1.00 1.20
Quantity (kgs) 2160 14040 5400
Brand Finclass Finclass Finclass
Packing 16kgs/D270 15kgs/D270 15kgs/D270
Lot No. 09012330 09014330 09015330
Mechanical Properties of Deposited Metal {Condition: MIXED GAS)
Test
Standard
0.80 mm 1.00 mm 1.20 mm
Tensile strength (MPa) 2500 525 520 530
Yield strength (MPa) 2420 430 430 420
Elongation % 222 287 286 294
Impac;\\//_ilo(ti;ag <) 227 83 79 87
X-Ray I 1 I
Chemical Composition of the Welding Wire (%)
Component C Mn Si S P Cu
Standard 0.08-0.15 1.40-1.85 0.80-1.15 =0.035 =0.025 =0.35
09012330 0.08 1.47 0.88 0.015 0.017 0.19
Test | 09014330 0.08 1.47 0.88 0.015 0.017 0.19
09015330 0.08 1.47 0.88 0.015 0.017 0.19
The inspeclion results conform to: AWS A5, 18 ER70S-6

INSPECTION CERTIFICATE IS ISSUED IN CONFORMANCE WITH CLAUSE 3.1.B OF EN 10204-1995,

We certify that the material detailed above complies with the listed specifications and or
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